' DEPARTMENT OF CIVIL ENGINEERING
UNIVERSITY OF ENGG. AND TECH. PESHAWAR

TEST REPORT
Test Name: Compression of Dry Stacking Block : Test No. 00541/2013
Agency: Shakir Bengali, Director, Eco Enterprises. Reference No: NIL
Letter Date: 18/3/2013
Letter Received on: 19/3/2013
Sample Received on: 19/3/2013
Sample Testing Date: 19/3/2013
CRUSHING STRENGTH
S..No. IDENTIFICATION BLOCK SIZE Area (in"2) : . REMARKS
psi Nfmm?
1 Dry Stackig Blocks 9"x 8'x 4.25" 72.00 2164 14.931 00541/2013

Disclaimer: This Repc.: states the result (s) of the test (s) performed on the materials as recevied by the laboratory from the above stated 'Agency'.

Verfication, certification or acknowledgement of the origin or association of the material being tested to a particular project or site is beyond the

responsibility of this department.
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